

Test Certificate

COMPANY	GNS
ADDRESS	P.O. Box 3007 – Mourisca do Vouga 3754-901 Águeda (PORTUGAL)
CERTIFICATE No	19646


Door furniture "MULETA 1500"

TEST	RESULT
Check of spindle and fastening elements (section 5.2 of UNE-EN 1906:2002)	CORRECT
Rotational torque strength (section 5.3 of UNE-EN 1906:2002)	CORRECT
Axial strength of furniture and fixing (section 5.4 of UNE-EN 1906:2002)	CORRECT
Free play and safety (section 5.5 of UNE-EN 1906:2002)	CORRECT
Free angular movement or misalignment (section 5.6 of UNE-EN 1906:2002)	CORRECT

DATE 7th January 2009

This document is only valid when attached to the test report 19646, where the results of all tests are included.

The results obtained in these tests only refer to the simple(s) tested at this laboratory on the dates stated above and do not mean infer in themselves a feature of production quality.


Signed: Maite Gurrutxaga
Technical Manager of Accreditation